RELL 5"‘”’?4.9’,
5

DisTRICT

Salida Sanitary District

Salida Recycled Water Planning

Study

May 2024

Prepared For

State Water Resources Conftrol Board
1001 | St.

Sacramento, CA 95814

K /{ KJELDSEN
S )\ SINNOCK Brown o
N ( NEUDECK Caldwell

Prepared By

KSN Inc. in association with
Brown and Caldwell

1550 Harbor Blvd. STE. 212
West Sacramento, CA 95691



Acknowledgements

State Water Resources Control Board
Salida Sanitary District Recycled Water Planning Study

Water Recycling Funding Program
Planning Grant
Project No. C-06-8575-110 | Agreement No. SWRCB0000000000D2105002

Funding for this project has been provided in full or in part through an agreement with the State Water Resources
[...]
Because interested parties reside across the MID canal, three potential methods of pipeline crossing of MID canal
were analyzed. Pipeline crossing approaches include:

e Tunneling under the canal
e Crossing over the canal independently
e Crossing over the canal with attachment to an existing bridge

These methodologies will require a combination of encroachment permitting obtained from Stanislaus County,
MID review of design, and approval from the Stanislaus County Public Works Department, where applicable.

4.3 ALTERNATIVES FOR PRODUCTION OF RECYCLED WATER

This section discusses the planning and design parameters and assumptions to meet the recycled water treatment
requirements as discussed in Section 4.1. Additionally, the potential alternatives for tertiary treatment technologies
and treatment trains are presented.

431  TERTIARY TREATMENT DESIGN CONSIDERATIONS

Secondary effluent produced from the existing WWTP facilities would be sent through coagulation/flocculation,
filtration, and disinfection to meet the requirements of disinfected tertiary recycled water for uses onsite and
allowable uses identified in Section 4.1.2. The design criteria for the alternatives described below are based on the
WWTP’s estimated future ADWF of 1.4 Mgal/d, and it is assumed that disinfected tertiary recycled water will be
produced to meet recycled water demand as secondary effluent is produced. Secondary effluent in excess of the
recycled water demand would be sent to the existing rapid infiltration basins for disposal. For simplicity, ancillary
facilities are not described.

o Pre-treatment: Per the Title 22 requirements in 60301.320, disinfected tertiary recycled water requires
coagulation upstream. “Filtered wastewater means an oxidized wastewater that...[h]as been coagulated and
passed through natural undisturbed soils or a bed of filter media.” Pre-treatment would consist of chemical
injection followed by rapid mixing and flocculation. A new filter feed pumping station would feed flow from the
secondary system to the pre-treatment system.

o Filtration. Flow from the pre-treatment system would flow by gravity to the filtration system. The filtration
system would consist of two cloth disk filters with backwashing equipment or four continuous backwashing
sand filters.

o Disinfection. Effluent from the filters would be sent through an open-channel UV disinfection system or a
chlorine contactor to meet the requirements of disinfected tertiary, for allowable uses identified in Section
4.1.2.

4.3.2  TERTIARY TREATMENT PROCESS SELECTION

The unit processes that make up the tertiary treatment alternatives are described in the subsections below.

May 2024 46 Salida Sanitary District
Recycled Water Planning Study



Section 4 Project Alternatives Analysis

4.3.21 Rapid Mixing and Flocculation

Pretreatment with coagulation is required per Title 22. For conservatism, a flocculation tank is provided upstream
of the filtration process. It is recommended that this pretreatment requirement be revisited during detailed design to
confirm if it is required or if direct filtration (addition of coagulant in a static mixer just upstream of the filter) would
be sufficient.

A coagulant chemical addition system will be provided to supplement the filtration process. A jar testing study is
recommended to inform final coagulant selection and dosing. A summary of rapid mix and flocculation design
criteria is provided in Table 4-2. Table 4-3 presents a design summary for the coagulant addition system.

Table 4-2
Rapid Mixing and Flocculation System Design Criteria
Parameter Value
Minimum flow (Mgal/d) 0.6
Maximum flow (Mgal/d) 14
Turbidity (NTU) 75
Rapid Mixing System
Detention time at max flow (seconds) 20
Number of tanks installed 1 duty + 1 standby
Number of tanks required at max flow 1
Tank dimensions (length x width x depth) 35ftx35ftx3.5f
Tank freeboard (feet) 2
Number of mixers per tank 1 duty
Velocity gradient G, maximum (s') 1,000
Mixer horsepower (hp) 2
Motor drive type VFD
Flocculation System
Detention time per tank at max flow (minutes) 16
Number of tanks installed 1 duty
Number of tanks required at max flow 1
Tank dimensions (length x width x depth) 17 ftx 11ftx 11.5#
Tank freeboard (feet) 2
Number of flocculant mixers per tank 1 duty
Mixing energy x detention time (G*t) at max flow 40,000
Mixer horsepower (hp) 1
Motor drive type VFD
NTU = nephelometric turbidity units
Table 4-3
Chemical Addition Systems Design Criteria
Parameter | Value
Coagulant System
Number of coagulant pumps 1 duty + 1 standby
Coagulant type and bulk concentration Alum, 48% by volume
Coagulant dose rate, average? 25 mglL
Storage Tank 1@ 1,100 gallons
Days storage at 972 gpm 15 days

a Should be refined during detailed design.

In this process, secondary effluent would be pumped to the rapid mixing basin where coagulant would be injected
and flash mixed. Flow would leave the rapid mix basin and enter the flocculation tank. The flocculation tank is

May 2024 47 Salida Sanitary District

Recycled Water Planning Study



Section 4 Project Alternatives Analysis

designed to provide a minimum of 15 minutes of hydraulic retention time (HRT) at 972 gpm. Due to the size of the
flocculation basins and their simple mechanical parts, a redundant flash mix/flocculation tank is not proposed; one
duty flocculant mixer is provided per tank. Flow would discharge from the flocculation tank into an outflow pipe that
distributes flow to the filters. A bypass around the rapid mix and flocculation system would be provided for
maintenance purposes.

The coagulant storage tank capacities were determined to provide 15-day supply assuming average dosing. It is
important to note that the dose is assumed from typical reclaimed water treatment facilities.

4.3.3  FILTRATION METHODS

Two filtration methods were evaluated: cloth disk filtration and continuous backwashing media filters. The filtration
system would be designed to produce reclaimed water in accordance with Califomia Title 22 regulations, requiring
an effluent turbidity that does not exceed any of the following:

e Anaverage of 2 NTU within a 24-hour period
e 5 NTU, more than 5 percent of the time within a 24-hour period (e.g., 72 minutes within a 24-hour period)
e 10NTU atany time

A turbidimeter would be installed downstream of filtration but before disinfection. The turbidity meter must
continuously log data and should be capable of retaining a 2-year data history.

4.3.3.1 Filtration Method 1 — Cloth Disk Filters

In this filtration alternative, new cloth disk filters would be constructed downstream of pretreatment. This scenario
includes two steel tanks to house the cloth disk filters ina 1 duty + 1 standby configuration. Cloth disk filters use
rotating disks covered with a fine nylon fiber material to provide filtration of particulate matter. During filtration,
water enters the basin containing the disks, completely submerging the cloth media. Solids are deposited on the
cloth media while filtered water is collected internally in each disk and conveyed through a central shaft for
discharge. Discharged flow is conveyed over an effluent weir and into a common effluent channel or pipe for
further treatment.

The cloth disk filters described herein are contained in above-grade standalone painted steel tanks. These filter
tanks are typically uncovered, and access platforms would be provided around the tanks to access the drive unit
and drive chain and to allow observation of the process. Backwash pumps, valves, piping, control panels, and
other filter appurtenances would be skid mounted near the filter tank.

A backwash cycle is automatically initiated when solids accumulation on the cloth media increases headloss
across the filter to a threshold value. Disks rotate slowly as suction provided via the backwash pump removes
solids from the cloth media disks. Individual disks are cleaned while remaining disks continue to operate. A
periodic waste cycle pumps heavier solids that naturally settle and accumulate on the tank bottom out of the filter
basin. All waste and backwash water are assumed to be conveyed to the headworks.

Table 4-4 presents a summary of key design criteria for the filtration system based on the cloth disk filter from
Aqua Aerobics.

May 2024 4-8 Salida Sanitary District
Recycled Water Planning Study



Section 4 Project Alternatives Analysis

Table 4-4
Disk Filter Design Criteria Summary
Parameter | Value
Filters
Type Cloth disk
Number of filters required 2 (1 duty + 1 standby)
Number of disks per filter 4
Filter chamber dimensions, ft 5.4 x 7.8 (filter chamber)
3.3x 5.2 (effluent chamber)
Disk type OptiFiber PES-14
Maximum hydraulic loading rate (gpm/ft?) 2.3
Filter hydraulic capacity, initial (gpm, each) 972
Backwash rate, maximum 3%
Alarms o High turbidity (filter influent, filter
effluent)

This is an approved filtration technology for filtered disinfected non-potable reuse in California.

4.3.3.2 Filtration Method 2 - Continuous Backwashing Media Filter

In this filtration alternative, a new continuous backwashing sand filter would be constructed downstream of the
mixing and flocculation system. Continuous backwashing filtration uses media, like sand, to provide filtration of
particulate matter while continuously cleaning the media instead of cycling on and off filters to perform
backwashing. During filtration, water is fed to the filter at the bottom of the sand layer and flows upward through the
sand. Solids are deposited on the sand as water flows through the filter bed. Simultaneously, an airlift pipe, paired
with an air compressor, in the center of the basin lifts sand from the bottom of the basin to the top to be cleaned
and redeposited to the top of the filter bed. Filtered water is collected from each filter and conveyed through a
central pipe to the disinfection system for further treatment. Reject water from backwashing is collected separately
and is assumed to be recycled back to the headworks.

Pumping is assumed to be needed to convey water from the secondary sequencing batch reactor process to the
filters. Table 4-5 presents a summary of key design criteria for the filtration system based on a continuous
backwash sand filtration system from Parkson. Design criteria may be slightly modified during detailed design if
equipment is provided by another vendor.

May 2024 49 Salida Sanitary District
Recycled Water Planning Study



Section 4 Project Alternatives Analysis

Table 4-5
Continuous Backwash Sand Filter Design Criteria Summary
Parameter | Value
Filters
Type Continuous Backwash Sand
Basis of design, Continuous Backwash Filter Dynasand

Maximum hydraulic loading rate (gpm/ft?) with all filters in service 24
Maximum hydraulic loading rate (gpm/ft?) with one filter out of service 32
Max day flow (Mgal/d) 14

Number of total filter modules 8

Number of cells @ 4

Number of filter modules per cell 2

Individual filter module width (ft) 741

Individual filter module length (ft) 71

Individual filter module area (ft2) 50

Air compressor horsepower (hp) 10

Silica sand (inches) 80

Total sand required per module (tons): 18

Design headloss across filter (inches) 48

Typical headloss across filter (inches) 18t0 24

This is an approved filtration technology for disinfected tertiary reuse in Califomia.

4.3.4  DISINFECTION METHODS

The disinfection system would be designed to produce disinfected tertiary reclaimed water in accordance with
California Title 22 regulations as described in Section 4.1.2, either using UV or chlorination.

4.3.4.1 Disinfection Method 1 - UV Disinfection

In this method, the reclaimed water disinfection requirements would be achieved using a UV disinfection system.
As specified in CCR section 60301.230, a design UV dose of 100 mJ/cm? was selected to provide 5-log
inactivation of F-specific bacteriophage MS2.

The design is based on the use of low-pressure high-output (LPHO) lamps with automatic sleeve cleaning,
validated for disinfection credit for tertiary disinfected reuse applications. The UV disinfection system would be fed
from the filtration system as described in Section 4.3.3. Flow would be routed from the filter unit effluent through a
connecting pipe and into a common UV influent channel. Water levels in an open channel UV system would be
controlled using a manufacturer-designed level-control structure, which keeps the UV equipment submerged at all
flow rates. Flows from the UV channel would be conveyed to a common effluent channel/pipeline and on to the
recycled water pump station for distribution or disposal.

A vendor-provided programmable logic controller (PLC) would adjust UV system lamp operation using a third-party
validated UV dose equation to maintain UV dose delivery at or above the required dose setpoint. It adjusts the
system output by changing lamp power or turning UV banks, or whole trains, “ON” or “OFF” to respond to changes
in UVT (UV transmittance at 254 nm), lamp output (i.e., due to aging and/or fouling), and flow. A UVT monitor
would be installed post-filtration and a flowmeter would be included. A crane is not required for routine
maintenance. Space surrounding the UV channel will be used to house the power distribution centers and for
walkways to facilitate maintenance.

May 2024 410 Salida Sanitary District
Recycled Water Planning Study



Section 4

Project Alternatives Analysis

Table 4-6 presents a summary of the key design criteria for the UV disinfection system. As no historical UVT data
was available, a conservative UVT of 55% was selected for design (NWRI, 2012). Prior to detailed design, long-
term monitoring of UVT is recommended to inform system sizing.

Table 4-6
UV Disinfection System Design Criteria

General Design Criteria

Description Value
UV dose, minimum @ 100 mJicm?
UV transmittance, minimum 55% at 254 nm
Basis of design Open-Channel UV TrojanUVSigna
technology
Lamp type Low-pressure high-output (LPHO), in quartz sleeves
End of lamp life factor 0.86
Lamp fouling factor 0.85

Lamp cleaning system

Automatic chemical/mechanical

Number of channels

1

Flow per channel (Mgal/d)

14

Channel dimensions
(ft, per channel)

301t ()x26f (W)x7.8% (D)

Number of banks per channel 3 duty + 1 standby
Number of lamps per bank 8
Total number of UV lamps 32
Lamp power draw (W), per lamp 1,000
Peak power draw, kWe 33.7
Water level control mechanism Fixed effluent weir
Headloss across UV channel at 35

design flow, inches ¢

Monitoring

Continuous measurements for flow rate, UVT, UV intensity, operational UV dose,

turbidity

Onloff status for each reactor and lamp, lamp age, reactor on/off cycles, power

consumption and power set point, liquid level in reactor, GFI
Daily sampling for fecal coliform

c.
d.

Alarms

Lamp failure, low UV intensity, low UVT, high turbidity, low operational UV dose, high

and low water level, GFI

Based on 99.999 percent (5-log) inactivation of F-specific bacteriophage MS2 or poliovirus.

Limited UVT data was available. Fifty-five percent UVT was assumed as a reasonably conservative value for system design. This assumption
may be updated at a later date depending upon further data collection.
Control center and other small ancillary power draws are not included.
Assumes headloss through the banks is 0.5 inch and headloss across fixed weir will be 3 inches.

This is an approved filtration technology for disinfected tertiary reuse in Califomia.

4.3.4.2 Disinfection Method 2 - Chlorination

In this method, the reclaimed water disinfection requirements would be achieved using chlorine. As specified in
CCR section 60301.230, a design CT value (the product of total chlorine residual and modal contact time
measured at the same point) of not less than 450 milligram-minutes per liter at all times with a modal contact time
of at least 90 minutes.

Flow would be routed from the filter unit effluent through a connecting pipe and into a common chlorine influent

channel. New chlorine contactors would be built with chemical metering and chlorine dosing equipment. Flow rate
[...]
Table 4-16 summarizes the estimated annual operating costs of the tertiary treatment alternatives in 2023 dollars.
Replacement costs were provided by the equipment vendors, and general equipment maintenance was estimated
for the cloth disk filters, continuous backwash filters, and UV system based on 2-percent of the vendor provided
total equipment cost.

Table 4-16
Estimate of Annual Operating Costs — Tertiary Filtration and Disinfection
Treatment Alternative Description Cost ($)?
T1 Cloth disk filtration plus UV disinfection $115,000
T2 Continuous backwash media filtration plus UV disinfection $126,000
a. 0&M costs include labor, power, chemicals and materials replacement costs.

Table 4-17 summarizes the estimated annual operating costs of the recycled water distribution and storage
alternatives in 2023 dollars.

Table 4-17
Estimate of Annual Operating Costs — Distribution and Storage
Distribution Alternative Description EStIm?;;d Lot
D1 Operational Recycled Water Storage Only $63,000
D2 Maximized Use of On-Site Ponds as Seasonal Storage at Salida $57,000
WWTP
D3 Maximized Remote Storage $62,000

Table 4-18 summarizes the estimated annual operating costs of the no project alternative in 2023 dollars.

Table 4-18
Estimate of Annual Operating Costs — No Project Alternative
Distribution Alternative Description Estlm?;c)e:l e
DO No Recycled Water Project Option $0

4.6.3 CosT COMPARISONS

The estimated 30-year net present value (NPV) of the tertiary treatment, distribution and storage, and no project
alternatives in 2023 dollars. The escalation rate used was 2.1 percent, the discount rate was 2.5 percent.

Table 4-19 summarizes the estimated 30-year net present value of the tertiary treatment alternatives.

May 2024 4-29 Salida Sanitary District
Recycled Water Planning Study



Section 4 Project Alternatives Analysis

Table 4-19
Estimate of Net Present Value — Tertiary Filtration and Disinfection

Treatment Alternative Description Estimated Cost ($M)

1 Cloth disk filtration plus UV disinfection $15.3

2 Continuous backwash media filtration plus UV disinfection $16.6

Table 4-20 summarizes the estimated 30-year net present value of the distribution and storage alternatives. In
addition to the recurring annual costs summarized in Table 4-17, the NPV costs include non-annual maintenance
costs for pump overhaul assumed to be $80,000 at year 20 for the recycled water pump station, which is included
in all altematives. An additional $80,000 for pump overhaul costs is included in altemative D1 for the recycled
water lift station and in alternative D3 for the recycled water transfer station. Tank recoating costs of $20,000 for
the operational storage tank in alternative D1 are also included at year 20.

Table 4-20
Estimate of Net Present Value — Distribution and Storage
Distribution Alternative Description Cost ($M)
D1 Operational Recycled Water Storage Only $9.8
D2 Maximized Use of On-Site Ponds as Seasonal Storage at Salida WWTP $5.7
D3 Maximized Remote Storage $49.0

Table 4-21 summarizes the estimated 30-year net present value of the no project altemative. The NPV costs for
this alternative include maintenance costs for daily equipment functionality checks.

Table 4-21
Estimate of Net Present Value — Distribution and Storage
Distribution Alternative Description Cost ($M)
DO No Recycled Water Project Option $0

464  CURRENT WATER COSTS

ltis estimated that the cost per acre-foot cost for production of recycled water is approximately $36 to $48 per AF,
which is based on annual operating costs of the proposed system and projected recycled water production. This
cost does not include capital costs incurred for construction of related facilities.

ltis estimated that the cost for a landowner to pump groundwater from a private well is approximately $35 to $50
per AF. The cost for MID surface water is approximately $30 to $38 per AF additional to the MID flat rate of $53
per acre, while the cost of groundwater is estimated at $33 to $48 per AF.

4.7 ENERGY USAGE AND ANALYSIS

Energy usage for the recycled water distribution system will primarily be the energy required by the pump stations
used to convey the recycled water. This includes the following pump stations:

e The Recycled Water Pump Station, used for recycled water delivery for irrigation in all distribution
alternatives;

May 2024 4-30 Salida Sanitary District
Recycled Water Planning Study



Section 4 Project Alternatives Analysis

e The Recycled Water Lift Station included, which would convey recycled water to the operational storage
tank prior to irrgation in alternative D1; and

e The Recycled Water Transfer Pump Station which would deliver tertiary treated water to the remote
storage pond prior to delivery to landowners in alternative D3.

The energy costs associated with these pump stations will be incorporated as part of the detailed design of the
facilities.

4.8 WATER QUALITY IMPACT COMPARISONS

Implementation of the recycled water planning study would result in the addition of another source of high-quality
irrigation water within Stanislaus County. By providing additional recycled water for irrigation, it is expected that
recycled water will facilitate the overall basin water balance by replacing a portion of the local groundwater that
would have otherwise been used for irrigation purposes as well as improve local groundwater nitrogen conditions
through crop uptake of nitrogen in the recycled water.

May 2024 4-31 Salida Sanitary District
Recycled Water Planning Study



Section 5
Recommended Project

Based on the potential benefits to end users, the pemitting requirements, and the cost as presented in the
previous sections, the recommended project is described below.

5.1 SUMMARY OF RECOMMENDED ALTERNATIVES

The recommended project is a combination of alternative T1 and alternative D1, which incorporate the key
tertiary treatment processes of cloth disk filtration and UV disinfection, the operational recycled water storage,
and additional on-site disposal to accommodate future flows of 1.4 Mgal/d. No upgrades to the headworks or
secondary treatment processes are included in this project because the existing facilities were deemed to be
adequate for producing the influent flow and water quality for the tertiary treatment system.

51.1  SUMMARY oF RECYCLED WATER PRODUCTION FACILITIES IMPROVEMENTS

The recommended recycled water production facility improvements include designing and constructing the
following key tertiary treatment facilities:

o Filtration feed pumping station
¢ Rapid mixers and flocculation tank
e Chemical storage and addition systems
e Cloth disk filtration system
e UV disinfection system
e Recycled water pumping station
¢ Ancillary facilities, equipment, and piping
The existing headworks and secondary treatment facilities would be retained without any significant

modifications. A site map depicting a preliminary footprint of the recommended project facilities is presented in
Figure 5-1.

May 2024 51 Salida Sanitary District
Recycled Water Planning Study



Section 5

Recommended Project

e, * Recycled
-

. v Water PS
5 Channel W =

N1

Infitration
Basins

Figure 5-1

Site Map of Recommended Project

The planning criteria for the recommended project described below are based on the WWTP’s estimated future
ADWEF of 1.4 Mgal/d, and it is assumed that disinfected tertiary recycled water will be produced to meet recycled
water demand as secondary effluent is produced. Secondary effluent in excess of the recycled water demand
would be sent to the rapid infiltration basins for disposal. Tertiary treated recycled water bound for irrigation will
be sent to the 900,000 gallon operational storage tank to facilitate irrigation delivery cycles. Operational storage
will not be utilized during the non-irrigation season. Table 5-1 provides a summary of the facilities planning
criteria for the recycled water production facilities of the recommended project.

Table 5-1
Compiled Preliminary Production Facilities Planning Criteria of Recommended Project
Parameter | Units | Value
Headworks Facility Components (Existing, No Change)
Inlet Structure
Number of Channels - 3
Channel Dimensions (width x height) ft, each 25x5
Flow capacity Mgal/d 12.75
Raw Wastewater Pump Station
Pump type - Submersible centrifugal pump
Number of pumps - 3 duty + 1 standby
Motor drive type - 2 VFDs +2 constant speed

May 2024

5-2

Salida Sanitary District
Recycled Water Planning Study



Section 5

Recommended Project

Parameter Units Value
Maximum pump flow Mgal/d, each 3
Total flow capacity Mgal/d 8

Screening Equipment

Perforated mechanical screen

Type of screen -
Number of screens - 1
Flow capacity Mgal/d 6
Grit Removal Equipment
Type of grit removal system - Vortex
Number of grit removal systems - 1
Flow capacity Mgal/d 8
Flow Measuring Equipment
Type of flow measurement - Parshall flume
Number of flumes - 1
Size of flume inch 12
Flow capacity Mgal/d 10
Secondary Treatment Components (Existing, No Change)
Sequencing Batch Reactors
Type of SBR - Intermittent Cycle Extended Aeration System (ICEAS)
Number of basins - 3 duty
Basin capacity Mgal/d, each 0.6
Effluent Pumps
Pump type - Vertical turbine pump
Number of pumps - 1 duty + 1 standby
Maximum pump flow Mgal/d, each 10.6
Total flow capacity Mgal/d 10.6
Rapid Infiltration Basins
Total flow capacity, maximum monthly ADWF |~ Mgalld | 24
Tertiary Treatment Components
Filtration Feed Pumps
Minimum pump flow Mgal/d 0.6
Maximum pump flow Mgal/d 14
Total Dynamic Head ft 23
Number of pumps - 1 duty + 1 standby
Pump Type - Vertical turbine pump
Wet well dimensions (length x width x depth) ft 25x15x16.5
Pump horsepower hp 10
Motor drive type - VFD
Secondary Effuent Turbidity NTU 75
Rapid Mixing System
Detention time at max flow seconds 20
Number of tanks installed - 1 duty + 1 standby
Number of tanks required at max flow - 1
Tank dimensions (length x width x depth) ft 35x35x35
Tank freeboard ft 2
Number of mixers per tank - 1 duty
Velocity gradient G, maximum s 1,000
Mixer horsepower hp 2
Motor drive type - VFD
Flocculation System
Detention time per tank at max flow minutes 16
Number of tanks installed - 1 duty
Number of tanks required at max flow - 1
Tank dimensions (length x width x depth) ft 17x11x115
Tank freeboard ft 2
Number of flocculant mixers per tank - 1 duty
Mixing energy x detention time (G*t) at max flow - 40,000

May 2024

53

Salida Sanitary District

Recycled Water Planning Study



Section 5

Recommended Project

Parameter Units Value
Mixer horsepower hp 1
Motor drive type - VFD
Coagulant Addition System
Number of coagulant pumps - 1 duty + 1 standby
Coagulant type and bulk concentration % by volume Alum, 48%
Coagulant dose rate, average2 mg/L 25
Storage Tank gallons 1@1,100
Days storage at 972 gpm days 15
Cloth Disk Filtration System
Number of filters required - 2 (1 duty + 1 standby)
Number of disks per filter - 4
Filter chamber dimensions ft 5.4 x 7.8 (filter chamber)
3.3x 5.2 (effluent chamber)
Disk type - OptiFiber PES-14
Maximum hydraulic loading rate gpm/ft2 2.3
Filter hydraulic capacity, initial gpm, each 972
Backwash rate, maximum % 3
Alarms High turbidity (filter influent, filter effluent)
UV Disinfection System
UV dose, minimum b mJicm? 100
UV transmittance, minimum ¢ % at 254 nm 55
Basis of design Open-Channel UV technology - TrojanUVSigna
Lamp type - Low-pressure high-output (LPHO), in quartz sleeves
End of lamp life factor - 0.86
Lamp fouling factor - 0.85
Lamp cleaning system - Automatic chemical/mechanical
Number of channels - 1
Flow per channel Mgal/d 14
Channel dimensions ft, per channel 30(L)x2.6 (W)x7.8(D)
(ft, per channel)
Number of banks per channel - 3 duty + 1 standby
Number of lamps per bank - 8
Total number of UV lamps - 32
Lamp power draw W, per lamp 1,000
Peak power draw ¢ kW 33.7
Water level control mechanism - Fixed effluent weir
Headloss across UV channel at design flowe inches 35
Monitoring - . Continuous measurements for flow rate, UVT, UV
intensity, operational UV dose, turbidity
e Onloff status for each reactor and lamp, lamp age,
reactor on/off cycles, power consumption and power
set point, liquid level in reactor, GFI
Daily sampling for fecal coliform
Alarms - Lamp failure, low UV intensity, low UVT, high turbidity, low
operational UV dose, high and low water level, GFI
Recycled Water Pumping
Minimum pump flow Mgal/d 0.6
Maximum pump flow Mgal/d 14
Number of pumps - 1 duty +1 standby
Total Dynamic Head ft 120
Pump Type - Vertical turbine pump
Wet well dimensions (length x width x depth) ft 30x20x 10
Pump horsepower hp 40
Motor drive type - VFD

a Should be refined during detailed design.

b Based on 99.999 percent (5-log) inactivation of F-specific bacteriophage MS2 or poliovirus.

May 2024

Salida Sanitary District
Recycled Water Planning Study




Section 5 Recommended Project

¢ Limited UVT data was available. Fifty-five percent UVT was assumed as a reasonably conservative value for system design. This
assumption may be updated at a later date depending upon further data collection.

@ Control center and other small ancillary power draws are not included.

e Assumes headloss through the banks is 0.5 inch and headloss across fixed weir will be 3 inches.

51.2  SUMMARY OF RECYCLED WATER USE PROJECT

The recommended recycled water use includes designing and constructing the following key recycled water
storage and delivery components:

e Recycled Water Lift Station

e  Operational Storage Tank

e Recycled Water Delivery Pipelines (Alignment 2, phased approach)
e  On-Farm Connection Assemblies

The project will include construction of a recycled water distribution pump station at the WWTP, and an initial
length of distribution piping of 14,750, which can be expanded to reach additional landowners over ime.

Based on the future projected flows to the WWTP of approximately 1.4 Mgal/d and assuming this recycled water
production capacity, irrigation scheduling scenarios were evaluated using the method described in Section 4.4.2.
An irrigation schedule of 10 hours on and 14 hours of storage (at a minimum of 180 acres irrigated) was
determined to be the optimal delivery schedule for recycled water under the projected 1.4 Mgal/d production
rate. This results in a peak irrigation flow rate of approximately 2,400 gpm. Table 5-2 provides a summary of the
parameter values assumed for direct delivery under projected 1.4 Mgal/d flows for the recommended project.

Table 5-2
Irrigation Delivery Evaluation Criteria Assuming 1.4 Mgal/d Recycled Water Production
Parameter Unit Value
ADWF @ 1.4 Mgal/d
Total Imigated Area Ac 180
Peak Daily Imigation Area Ac 135
Imigation Efficiency % 85
Irigation Duration hrs 10
Peak Imigation Flow Rate gpm 2,400

This recommended project would also include 900,000-gal of on-site operational recycled water storage and
utilize the secondary effluent percolation ponds as a means to accommodate additional disposal and meet
reliability criteria of Title 22. Tertiary treated recycled water storage would be limited to the operational storage
provided in one above ground 900,000-gal steel storage tank. A summary of the facilities planning criteria for the
recommended project is shown in Table 5-3.

May 2024 55 Salida Sanitary District
Recycled Water Planning Study



Section 5

Recommended Project

Table 5-3
A Summary of the Facilities Planning Criteria for the Recommended Project
Parameter ‘ Value
Plant Piping
Pipe Size (in) 18
Length of Piping 520
Operational Storage
Tank Capacity (Mgal) 0.9
Tank Diameter (ft) 80
Tank Height (ft) 24
Tank Material Type Bolted Steel
Tank Concrete Pad Dimensions (ft) (width x length) 150 ft x150 ft
Recycled Water Lift Station
Total Dynamic Head (ft) 24
Number of pumps 2 duty + 1 standby
Pump Type Vertical Turbine Pump
Pump horsepower (hp) 10
Recycled Water Distribution Pipeline
Pipe Size (in) 18
Length of Piping (ft) 14,750
On-Farm Connection Assembly
18" Modulating Control Valve 2
18" Magnetic Flow Meter 2
18" Double Door Disc Check Valve 2